

Testing Compliance Summary:

Product Tested: Nienkamper Now Chair

Testing Lab Bodycote Material Testing



BIFMA Standard: ANSI/BIFMA X5.1-02

Product Detail: Mdl# 13024 -Alum Base / 13022 -Plastic Base

BIFMA Test No.	Description	Date	Result	Report No.
Sec. 5	Backrest Strength Test-Static- Type 1	17-Jan-07	COMPLIES	610445
	Functional	17-Jan-07	COMPLIES	610445
	Proof	17-Jan-07	COMPLIES	610445
Sec. 6	Backrest Strength Test-Static- Type 2 & 3	17-Jan-07	COMPLIES	610445
	Functional	17-Jan-07	COMPLIES	610445
	Proof	17-Jan-07	COMPLIES	610445
Sec. 7	Base Strength Test	17-Jan-07	COMPLIES	610445
	Plastic	17-Jan-07	COMPLIES	610445
	Aluminum	17-Jan-07	COMPLIES	610445
Sec. 8	Dynamic Drop Test	17-Jan-07	COMPLIES	610445
Max Up	Dynamic Drop- Functional	17-Jan-07	COMPLIES	610445
	Dynamic Drop- Proof	17-Jan-07	COMPLIES	610445
Max Dwn	Dynamic Drop- Functional	17-Jan-07	COMPLIES	610445
	Dynamic Drop- Proof	17-Jan-07	COMPLIES	610445
Sec. 9	Swivel Test	17-Jan-07	COMPLIES	610445
	Highest Position	17-Jan-07	COMPLIES	610445
	Lowest Position	17-Jan-07	COMPLIES	610445
Sec. 10	Tilt Mechanism Cycle Test	17-Jan-07	COMPLIES	610445
Sec. 11	Seating Durability Test	17-Jan-07	COMPLIES	610445
	Seating Impact Test	17-Jan-07	COMPLIES	610445
	Front Corner Load Test- Right	17-Jan-07	COMPLIES	610445
	Front Corner Load Test- Left	17-Jan-07	COMPLIES	610445
Sec. 12	Stability Tests	17-Jan-07	COMPLIES	610445
	Front Stability	17-Jan-07	COMPLIES	610445
	Rear Stability Locked & Unlocked	17-Jan-07	COMPLIES	610445
Sec. 13	Vertical Arm Strength Test	17-Jan-07	COMPLIES	610445
	Vertical Arm Strength - Functional	17-Jan-07	COMPLIES	610445
	Vertical Arm Strength - Proof	17-Jan-07	COMPLIES	610445
Sec. 14	Horizontal Arm Strength Test	17-Jan-07	COMPLIES	610445
	Horizontal Arm Strength - Functional	17-Jan-07	COMPLIES	610445
	Horizontal Arm Strength - Proof	17-Jan-07	COMPLIES	610445
Sec. 15	Backrest Durability Test- Cyclic - Type 1	17-Jan-07	COMPLIES	610445
	Off-Centre Back Durability- Right Side Unlocked	17-Jan-07	COMPLIES	610445
	Off-Centre Back Durability- Left Side Unlocked	17-Jan-07	COMPLIES	610445
Sec. 16	Backrest Durability Test- Cyclic - Type 1 & 2	17-Jan-07	COMPLIES	610445
	Off-Centre Back Durability- Right Side Unlocked	17-Jan-07	COMPLIES	610445
	Off-Centre Back Durability- Left Side Unlocked	17-Jan-07	COMPLIES	610445
Sec. 20	Arm Durability Test	17-Jan-07	COMPLIES	610445

All mechanical testing performed in accordance with approved ANSI / BIFMA methods and standards stated.
Compliance documentation report in entirely availabile as per report number listed.

Testing Compliance Summary:

Product Tested: Nienkamper Now Chair

Testing Lab Bodycote Material Testing



BIFMA Standard: California TB-133 Furniture Seating Fire Test

Product Detail: Mdl# 13024 / FR Treated Leather

Test No.	Description	Date	Result	Report No.
1	8' Temp. Increase, Maximum	03-Oct-07	Pass Critia A & B	07-02-690
2	4' Temp. Increase, Maximum	03-Oct-07	Pass Critia A & B	07-02-690
3	Time CO is Greater Than 1000 ppm	03-Oct-07	Pass Critia A & B	07-02-690
4	Weight Loss at 10 Minutes	03-Oct-07	Pass Critia A & B	07-02-690
5	Maximum Rate of Heat Release	03-Oct-07	Pass Critia A & B	07-02-690
6	Total Heat Energy Release in 1st 10 Minutes	03-Oct-07	Pass Critia A & B	07-02-690

All mechanical testing performed in accordance with approved California TB-133 methods and standards stated.
Compliance documentation report in entirely avaiable as per report number listed.
The image shown reflects furniture model only. Upholstery may differ from upholstery detailed in test report.